The Building Test Centre

British Gypsum Limited he
East Lezke, Loughborough .
Leicastershire, LE12 GNP bu;!dm_q
Tel. 0115 945 1564 fest cenlre
Fax. 01508 BRE7E0 ]

LETTER OF CONFORMITY
BTC 200LC

Gyproc staggered stud partition incorporating Gyproc 22190 metal studs at 200mm
staggered centres, lined with a double layer of 15mm Gyproc SoundBloc with S0mm
Gypglas 1200 in the cavity - SOUND INSULATION.

The system described above has not been subjected o an airborne sound insulation test in
accordance with BS 2750:Part 3. However the same construction has been tested with
25mm Gypglas 1200 in the cavity BGATR 1517 [ Rw = 62 dB) and with 50mm Gypglas
3205 in the cavity see test report BGATR 1522 (Rw = B4 dB) attached. From our testing
experience we would expect the 50mm Gypglas 1200 cavity infill to lie between the Twa
tagted constructions showing a 1 dB drop in performance compared with the 50mm Gypglas
3205 resuit due 1o lesser density. _

RESULT
Rw = 63 dB

We would expect the spectral values to lie 1 dB lower than the values in BGATR 1522 with a
variation of +/- 2 dB.

LIMITATIONS

This latter is issuad on the basis of test data and infarmation to hand at the time of issue. I
contradictory evidence becomas available to the test house then the letter will be
uncondizionally withdrawn. Similarly the letter is invalidated if the proposed construction Is
subssequanily tasted since actual test data is deemed to take precedence over an expressad
opinion. The apinions and interpretations expressed in this letter are cutside the scope of
MNAMAS accreditation.

lssued by Q\_J m_‘EL_ﬂ—"_A__

Paul Howard B.Sc. {Hons.) . MIDA
Test Services Manager

Date: 20-May-96

Ragistered Address .

Head Office East Leake A
Loughborough Leicestarshire LE12 BHX

Registered numoer ; 202081

_-i?ﬂ:in
@LE? Gypsum Company
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Acaustics test report  Confidential

The information sontained in this repart is not intended
to convey the complete and detailed {ixing and/or
gpplication reguirements of British Gypsumn or other
supplier's materials. For full specification details, please
consult the latest relevamt Cempany trade literature

1517

Acoustics Test Report Number Date 04/07/9C

LARQRATORY ATRBORNE SOUND INSULATION
MEASUREMENTS ON A 208mm STAGGERED STUD
PARTITION WITH 25mm GYPGLAS 1200 IN THE CAVITY.

Test carried out for

British Gypsum Ltd.
Marketing Dept.

1 e

Praject Manager [Acoustics)

T British Gypsum Lirmited registersd in  England
° (209091, registered office: Ruddingtan Hall, Ruddington,
British Gypsum Limited, Nettingham| is a subgidiary o7, and trades axclusively
Raszarch & Developrnent Depariment, gs an agent for, BPB United Kingdom Limited,

East Leske, Loughborough, Leics. LE126JT, England. Ruddingtan Hall. Ruddington, Nettingham.
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Test Date =12 June 1990

Laboratory Test Code = ¥H422.11

LABORATORY AIRBORNE SOUND INSULATION MEASUREMENTS ON A 203mm
STAGGERED STUD PARTITION WITH 25mm GYPGLAS 1200 IN THE CAVITY.

Description: Gyproc 148C3535 channel screw fixed to the bead and base of the aperiure at 600mm

centres. Gyproc 146555 stud serew fized to the sides of the aperture at 600mm centres. Gyproc 92190

lace by 1

o p

(0.35 kg/m?) placed in the cavity. A double layer of 15mm

gide of the metal stud frame. Joints of the outer

ifled and the perimeter sealed with Gyproc Sealant.
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RESULT:

31980, 150 140/111-1978.
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th BS 2750
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Tested in aorordance

Test Data
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The acturacy of the test method conforms to BS 2750:Part 21980, Further information is available from the Acoustics

laboratary.

g two reverbocrant rooms of approcdmared

Tt Methext the st specimen (24m x 3.6m) i constructed 10 a wall dividin

Note: This laboratory test Teport is not a guarantee of on site performance which may be affected by associsted Struchwe when

a building, In addition, to achieve optimesm sound insulation, all air paths must be

m

is incorporated with

the constiucrion

sealed,
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Form Hef. 518/88

Acoustics test report

“The imformation centained in this report is net intended
to convey the cormpleta and detailed fixing and/or
application requirements of British Gypsum or other
supplier's materials. For full specification details, please
consult the latest relevant Company trade literature

1522 17/07/90

Acoustics Test Report Number Date

LABORATORY AIRBORNE SOUND INSULATION
MEASUREMENTS ON A 208mm STAGGERED STUD
PARTITION WITH 50mm GYPGLAS 3205 IN THE CAVITY.

Test carried out for

British Gypsum Litd.
Marketing Dept.

0o jr

Froject Manager (Acoustics)

TESTING

Confidertial

Na. 0286 British Gypsum Limited registered in England

' (208081, registarad office: Ruddington Hall, Ruddington,
British Gypsum Limited, Nattingham) is a subsidiary of, and trades axclusively
Research & Development Department, as an agent for, BPB United Kingdom Limited,

East Leake, Loughborough, Leies. LE12 64T, England. Ruddington Hall, Ruddington, Nottingham.
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BGATR 1522: 1 0f 1

ACOUSTIC TEST REPORT

Test for: British Gypsum Ltd, Marketing Department,
Laboratory Test Code = H422.16 Test Date =13 July 1990

LABORATORY AIRBORNE SOUND INSULATION MEASUREMENTS ON A 208mm
STAGGERED STUD PARTITION WITH 50mm GYPGLAS 3205 IN THE CAVITY.

Description: Gyproe 148C55 channel screw fixed to the head and base of the aperture at 600mm
centres. Gyproc 146855 stud screw fixed to the sides of the aperture at 600mm centres. Gyproc 92190
stud located each side of the channel at 600mm centres, staggered by 300mm and held in place by I
stud retaining clips. 50mm Gypglas 3205 (1,71 kg/m?) placed in the cavity. A double layer of 15mm
Gyproc wallboard (10.21 kg/m=) screw fixed to each side of the metal stud frame. Joints of the
outer 15mm Gyproc wallboard filled and the perimeter sealed with Gyproc Sealant.

RESULT: Rw= 64 dB STC =64 dB(A) =62.3
Tested in accordance with BS 2750:Part  3:1980, ISO 140/111-1978,

Test Data

1/3 Get. 106 125 160 200 250 315 400 500 &30 800 1000 1250 1400 2000 2500 37150 4000 5000 Hz
R dB W 43 31 31 33 39 64 &7 &8 V0 72 74 3 &9 &3 62 66 70

Test Method: the test specimen (24m x 3.6m) is constrwcted in a wall dividing two reverberant rooms of approximately 109m>.
The accuracy of the test method conforms to BS 2750:Fart 2:1980. Further informaton is available from the Acoustics
labaratory.

Notr; This laboratory test report is not a puamntes of on site performance which may be affected by essociated stueture when
the construction Is incorporated within a building. In addition, to achieve eptimum sound insulation, all air paths must be
sealed,

g Research & Development Department
5 East Lazke A
Loughborough . P.ROYLE

Bl BN | eicestershire LE12 6JT Froject Manager (Acoustics)
TESTING
Me. 0236




